
 

 

 
 

December  2013 
 
 
 
City of Brawley 
 
Local Limits Study  

 
 
 
 
 
 
 
 

Prepared by   
 
LEE & RO, Inc. 

 
 

 
 

 



Brawley Local Limits Study 2013 
 

LEE & RO, INC. Page i 

Table of Contents 
1.  Introduction ..................................................................................................................... 1 

1.1 Background ............................................................................................................... 1 

1.2 Scope of Work ........................................................................................................... 1 

1.3 Wastewater Treatment and Collection System .......................................................... 2 
[...]
5.2 MAHL Analysis Method ............................................................................................28 

5.2.1 Select AHL Equations ........................................................................................28 



Brawley Local Limits Study 2013 
 

LEE & RO, INC. Page ii 

 5.2.2 Calculate AHLs ..................................................................................................29 

5.3 MAHL Analysis Results ............................................................................................34 

5.4 Comparison of Influent Loadings and MAHLs for the Brawley WWTP ......................34 

6.  Designating and Implementing Local Limits ....................................................................38 

6.1 Introduction ...............................................................................................................38 

6.2 Control Strategies for Pollutants ...............................................................................38 

6.2.1 MAIL Analyses ...................................................................................................38 

6.2.2 Numeric Limits ...................................................................................................41 

6.2.3 Slug Discharges .................................................................................................42 

7.  Collection System-Based Limits .....................................................................................44 

7.1 Introduction ...............................................................................................................44 

7.2 Fire and Explosions ..................................................................................................44 

7.3 Corrosion ..................................................................................................................44 

7.4 Flow Obstruction.......................................................................................................45 

7.5 Temperature .............................................................................................................45 

7.6 Toxic Gases, Vapors and Fumes ..............................................................................45 

8.  Conclusions and Recommendations ..............................................................................46 

9.  References .....................................................................................................................50 

 

  



Brawley Local Limits Study 2013 
 

LEE & RO, INC. Page iii 

List of Tables 
Table 1.1 Brawley WWTP Design Criteria 

Table 1.2 Wastewater Collection Line Summary 

Table 1.3 Lift Station Design Data 

Table 1.4 National Beef Wastewater Flow 

Table 2.1 Summary of NPDES Effluent Limitations 

Table 2.2 Summary of Pertinent Water Quality-Based Effluent Limitations 

Table 2.3 Sludge Land Application Limits 

Table 2.4 Literature Inhibition Values (Most Stringent Values) 

Table 3.1 WWTP Influent Flow Rate 

Table 3.2 Controlled Wastewater Flow (2012) 

Table 3.3 Uncontrolled Wastewater Flow 

Table 3.4 Wastewater Flow Summary 

Table 3.5 Pollutant Concentration and Loading Summary – Uncontrolled Sources  

Table 4.1 Final Effluent Removal Efficiency Summary 

Table 5.1 Activated Sludge Inhibition Threshold Level 

Table 5.2 Nitrification Inhibition Threshold Levels 

Table 5.3 Summary of AHLs and MAHLs 

Table 5.4 Comparison of WWTP Influent Loadings to MAHLs 

Table 6.1 Summary of Uncontrolled Source Loadings and MAILs 

Table 6.2 Uniform Concentration Limit Analysis 

Table 8.1 Summary of Local Limits 

  



Brawley Local Limits Study 2013 
 

LEE & RO, INC. Page iv 

List of Figures 
Figure 1.1 Brawley WWTP Process Flow Diagram 

 

Appendices 
I.  Local Limit Sampling Plan 

II. WWTP Influent and Effluent, Sludge, and Priority Pollutants Analysis Data 

III.  Sample Analyses Data 

IV.  Flow and Loading Data 

V.  Removal Efficiency 

VI.  Allowable Headworks Loading Calculations 

VII.  MAILs and Local Limits Calculations 

VIII. Fume Toxicity 

  



Brawley Local Limits Study 2013 
 

LEE & RO, INC. Page v 

Acronyms and Abbreviations 
 
ACGIH   American Conference of Governmental Industrial Hygienists 
ADRE   Average Daily Removal Efficiency 
AHL   Allowable Headworks Loading 
BOD5   5-day Biochemical Oxygen Demand 
CFR   Code of Federal Regulations 
COD   Chemical Oxygen Demand 
CWA   Clean Water Act 
DAF   Dissolved Air Floatation 
gpd   Gallons per Day 
IPP   Industrial Pretreatment Program 
IU(s)   Industrial User(s) 
MAHL(s)  Maximum Allowable Headworks Loading(s) 
MAIL(s)  Maximum Allowable Industrial Loading(s) 
MGD   Million Gallons per Day 
MRE   Mean Removal Efficiency  
NIOSH   National Institute for occupational Safety and Health 
NPDES  National Pollutant Discharge Elimination System 
OSHA   Occupational Safety and Health Administration 
PMH   Pioneers Memorial Hospital  
POC(s)  Pollutant(s) of Concern 
POTW   Publicly Owned Treatment Works 
RWQCB  Regional Water Quality Control Board 
SAF   Suspended Air Floatation 
SIU(s)   Significant Industrial User(s) 
STEL(s)  Short-Term Exposure Limit(s) 
SUO   Sewer Use Ordinance 
TKN   Total Kjehldahl Nitrogen 
TSS   Total Suspended Solid 
TOC   Total Organic Carbon 
TWA-TLV  Time-Weighted Average Threshold Limit Value 
UCL(s)   Uniform Concentration Limit(s) 
USEPA  U.S. Environmental Protection Agency 
UV   Ultraviolet 
VOC   Volatile Organic Compound 
WQBEL(s)  Water Quality-Based Effluent Limitation(s) 
WQS(s)  Water Quality Standard(s) 
WWTP   Wastewater Treatment Plant 
 

 



Brawley Local Limits Study 2013 
 

LEE & RO, INC. Page 1 

1.  Introduction 

1.1  Background 

The U.S. Environmental Protection Agency (USEPA) developed the National Pretreatment 
Program to protect water quality by reducing the level of pollutants discharged by industry and 
other nondomestic wastewater sources to Publicly Owned Treatment Works (POTWs). The 
statutory authority for the National Pretreatment Program lies in the Clean Water Act (CWA). 
Under Section 307(b) of CWA, the USEPA developed the National Pretreatment Program, as a 
core part of the National Pollutant Discharge Elimination System (NPDES) Pretreatment 
Standards. The objectives of the Program are to prevent the introduction of pollutants into 
POTWs that could pass through or interfere with POTW operation, resulting in adverse 
receiving water quality impacts; to improve opportunities to recycle and reclaim wastewaters 
and sludge; and to prevent worker health and safety problems. To meet the requirements of the 
1977 amendment of the CWA, USEPA promulgated its General Pretreatment Regulations in 
June 1978 (40 Code of Federal Regulations (CFR) Part 403 – General Pretreatment 
Regulations for Existing and New Sources of Pollutants). These regulations are used for 
development and implementation of local and state pretreatment programs. 

The General Pretreatment Regulations require that POTWs develop and implement their local 
limits based on site-specific conditions. POTWs should consider the following factors in 
developing local limits: POTW treatability; NPDES compliance history; condition of the receiving 
water body; water quality of the receiving water body; POTW’s retention, use, and disposal of 
sewage sludge; and worker health and safety concerns.   

The City of Brawley must develop an Industrial Pretreatment Program (IPP) as required by the 
Regional Water Quality Control Board (RWQCB), Colorado River Basin Region, and specified in 
Section VI.C.5.b of the City’s NPDES Permit No. CA0104523 for the City of Brawley 
Wastewater Treatment Plant (WWTP).  As a prerequisite to implementation of the IPP, the City 
needs to develop local limits to protect their treatment plant, the sewer system, sludge, and 
receiving water from potentially harmful pollutants in industrial and commercial discharges. 
Local limits will enforce the specific and general prohibitions based upon the maximum loading 
of pollutants that can be accepted by WWTP.  

1.2  Scope of Work 

The purpose of this Local Limits Study report is to develop and recommend local limits for the 
City of Brawley in accordance with RWQCB’s requirements and bring the City of Brawley into 
compliance with their NPDES discharge permit. This report will focus on the identification of 
pollutants of concern (POCs), flow and load analysis, maximum allowable headworks loadings 
(MAHL) analysis, and local limits development. Additionally, the City’s current sewer use 
ordinance (SUO) will be reviewed and updated to incorporate local limits.  



Brawley Local Limits Study 2013 
 

LEE & RO, INC. Page 2 

1.3  Wastewater Treatment and Collection System 

1.3.1  Brawley WWTP 

The City of Brawley collects and treats wastewater from approximately 5,400 commercial and 
residential wastewater accounts. The City owns and operates a wastewater collection system 
and treatment facility that receives wastewater from the entire city. Significant upgrades of the 
WWTP were conducted in 2011. 

The City’s WWTP provides a full secondary level of wastewater treatment. The facility consists 
of preliminary screening, three Biolac activated sludge treatment units equipped with diffusers, 
three secondary clarifiers, and ultraviolet (UV) disinfection. The treated effluent is discharged to 
the New River. The wasted activated sludge is thickened in a sludge thickening units and 
dewatered in a centrifuge sludge dewatering unit, and then dried using solar greenhouse sludge 
drying structures. No primary sludge is produced since the Biolac® process operates without 
primary treatment.  Figure 1.1 presents a process flow diagram of Brawley WWTP, and Table 
1.1 summarizes the WWTP design criteria. 

The WWTP conducts self-monitoring activities. Influent samples are collected at the headworks 
before the mechanical bar screen, and effluent samples are collected immediately after UV 
disinfection and before the effluent weir. All samples are composite samples and are analyzed 
at either the on-site laboratory or at a contract laboratory.  

Brawley’s WWTP design capacity is 5.9 mgd. The average annual flow between 2010 and 2011 
was 3.8 mgd. The maximum monthly flow for these periods was 4.5 mgd. 

Table 1.1 Brawley WWTP Design Criteria 

Description Units Criteria 

Preliminary Treatment   
Bar Screen   

Number  1 
Capacity mgd 16 

Screenings Washer/Compactor   
Number  1 
Capacity mgd 70 

Vortex Grit Tank   
Number  1 
Capacity mgd 16 

Grit Pump   
Number  1 
Capacity gpm 250 

Grit Separator/Washer   
Number  1 



Brawley Local Limits Study 2013 
 

LEE & RO, INC. Page 3 

Description Units Criteria 

Capacity gpm 250 
Activated Sludge Aeration   

Number  3 
Dimension (top), per basin ft 220 x 180 
Dimension (bottom), per basin ft 169 x 129 
Water Depth ft 14 
Volume, per basin 106 gal 2.9 

Aeration Blower   
Number  4 
Capacity, each cfm 2,200 
Horsepower, each hp 150 

Secondary Clarifiers   
    Number  3 
    Diameter, each ft 80 
    Surface Area, each ft2 5,027 
    Side Water Depth ft 14.85 
Return Activated Sludge (RAS) Pump 
    Number  5 (3 duty and 2 standby) 
    Capacity, each gpm 4,950 
    Horsepower, each hp 25 
Waste Activated Sludge (WAS) Pump 

    Number  2 (1 duty and 1 standby) 
    Capacity, each gpm 250 
    Horsepower hp/each 3 
Gravity Thickener   
    Number  1 

Diameter ft 50 
Side Water Depth ft 12 

Sludge Holding Tank   
    Number  1 

Diameter ft 50 
Side Water Depth ft 12 
Sludge Holding Tank Blower  2 (530 cfm, each) 

Centrifuge Sludge Dewatering   
    Number  1 

Capacity gpm 200 
   



Brawley Local Limits Study 2013 
 

LEE & RO, INC. Page 4 

Description Units Criteria 

Solar Green House   
    Number  2 

Dimension ft 204 x 42 
UV Disinfection   
    Number  1 

Capacity mgd 16 
Chemical Feed System   
    Ferric Facility  1 

Storage Tank   1 (1,000 gallon) 
Metering Pump  2 (0 – 1.0 gph) 

Polymer Facility   
Storage Tank   1 (1,000 gallon) 
Metering Pump  4 ( 0.15 – 7.5 gph) 



Brawley Local Limits Study 2013 
 

LEE & RO, INC. Page 5 

 

Raw  
Sewage 

Bar 
Screen 

Effluent to 

New River 

Figure 1.1: Brawley WWTP Process Flow Diagram 

Aeration Basins 
(Biolac) 

Secondary 
Clarifiers 

UV 
Disinfection 

Land Application 

Gravity 
Thickener 

Centrifuge Solar Green 
House 

Return 
Activated Sludge  

Thickened Waste 
Activated Sludge  

Waste 
Activated Sludge  

Vortex 
Grit Chamber 

Sludge 
Holding 

Tank  



Brawley Local Limits Study 2013 
 

LEE & RO, INC. Page 6 

The City’s wastewater collection system was established over 70 years ago. The system 
includes two lift stations, approximately 65 miles of wastewater collection lines ranging from 6 to 
30 inches, and 1.5 miles of 10-inch force main. The City’s WWTP serves approximately 5,400 
connections. Among these, approximately 4,900 are single and multiple family residential units. 
The remaining connections are industrial and commercial. Table 1.2 presents a summary of the 
collection system lines.  

Table 1.2 Wastewater Collection Line Summary 

Line Size 
(inches) 

Total Length 
(feet) 

6 7,696 

8 224,040 

10 14,398 

12 10,998 

14 1,763 

15 31,741 

18 21,008 

21 29,838 

30 398 

Total Linear Footage 341,880 

10-inch force main 7,998 

 

The City’s wastewater collection system is a gravity flow system and generally follows the major 
drainage features of the service area. The majority of the system is a combined sanitary and 
storm sewer system. All of the collectors and the force main flow to the City’s WWTP, which 
ultimately discharges to the New River.  

The City operates two lift stations that pump wastewater into nearby gravity sewers. They are 
the Citrus View Sewage Lift Station No. 2 and the South Brawley Sewage Lift Station No. 1. 
Table 1.3 lists these lift stations and their rated capacities and design details.  

  



Brawley Local Limits Study 2013 
 

LEE & RO, INC. Page 7 

Table 1.3 Lift Station Design Data 

Items Unit Citrus View  
Lift Station No. 2 

South Brawley  
Lift Station No. 1 

Wet Well Volume Gallons 3,170 6,830 

Number of Pump  2 2 

Pump Discharge Flow gpm 200 1,200 

Pump Type  Constant Speed Constant Speed 

 

1.3.2  Industrial Users 

The City of Brawley WWTP receives wastewater from two significant dischargers, National Beef 
and Pioneers Memorial Hospital. These dischargers discharge wastewater into sewer system at 
a constant flow. Significant industrial users (SIUs) are defined in 40 CFR 403.4 as follows: 

• All users subject to Categorical Pretreatment Standards under 40 CFR 403.6 and 40 
CRF chapter I, subchapter N. 

• Any other industrial user that: 
o  discharges an average of 25,000 gpd or more of process wastewater to the 

WWTP (excluding sanitary, non-contact cooling and boiler blowdown wastewater) 
o contributes a process waste stream that makes up 5 percent or more of the 

average dry weather hydraulic or organic capacity of the WWTP; or 
o is designated as such by the City, as defined in 40 CFR 403.12(a), on the basis 

that the industrial user has a reasonable potential for adversely affecting the 
WWTP’s operation or for violating any pretreatment standard or requirement. 

National Beef (formerly known as Brawley Beef) owns and operates a meat packing facility that 
processes approximately 2,400 head of cattle per day. The National Beef plant discharges 
approximately 1.61 mgd of partially treated wastewater from its beef processing and livestock 
operations. National Beef has an agreement with the City of Brawley which allows it to 
discharge up to 2.1 mgd of flow to the City’s collection system.   

National Beef currently operates a pretreatment facility that was intended to remove a 
substantial amount of BOD, TSS, ammonia, and oil & grease.  The treated wastewater is 
discharged to the Brawley WWTP. The pretreatment facility consists of the following unit 
processes: 

1) Two Dissolved Air Floatation units (DAF) – Remove fats, grease and suspended 
solids.  

2) One covered anaerobic pond (Pond No. 1) – Hydrolyze fats and protein into 
simpler organic material with production of methane and carbon dioxide. 

3) One aerobic pond (Pond No. 2) – Remove organic material and oxidize ammonia 
to nitrate.  



Brawley Local Limits Study 2013 
 

LEE & RO, INC. Page 8 

4) One clarifier at Pond No. 3 inlet – Settle mixed liquor flowing from Pond No. 2 to 
allow return of solids to Pond No. 2 inlet and wasting of solids to the belt press. 

5) One suspended air floatation (SAFTM) flotation cell – Remove solids before 
discharge to the sanitary sewer. 

6) One belt press – Thicken WAS to 20% solids. 

Table 1.4 presents the monthly wastewater flow discharged from the National Beef 
pretreatment facility from January through July 2012. 

Table 1.4 Nation Beef Wastewater Flow 

Month Wastewater Flow 
(mgd) 

January, 2012 1.68 

February, 2012 1.55 

March, 2012 1.52 

April, 2012 1.66 

May, 2012 1.63 

June, 2012 1.63 

July, 2012 1.63 

Monthly Average Flow 1.61 

 

Pioneers Memorial Hospital (PMH) is an acute care facility which has approximately 110 beds. 
The average water use in PMH is approximately 68,000 gpd. The wastewater flow is estimated 
using the assumption that 80 percent of water used flows back into City’s sewer system. The 
wastewater generated in PMH may contain a variety of toxic organic substances such as 
pharmaceuticals, radionuclides, solvents, and disinfectants for medical purposes. 

1.4  Project Methodology 

To determine the appropriate local limit implementation procedures, the MAHL is calculated for 
each pollutant of concern. A MAHL is the estimated maximum loading of a pollutant that can be 
received at a WWTP’s headworks without causing pass through or interference. An allowable 
headworks loading (AHL) is the estimated maximum loading of a pollutant that can be received 
at a WWTP’s headworks that should not cause a WWTP to violate a particular operational 
restriction or environmental criterion.  A pollutant’s MAHL is determined by first calculating its 
AHL for each environmental criterion. The most stringent AHL is the MAHL. AHLs are 
developed to prevent interference or pass through. 



Brawley Local Limits Study 2013 
 

LEE & RO, INC. Page 9 

Developing and implementing local limits using the MAHL approach will be accomplished by the 
following five steps recommended in 2004 USEPA Local Limits Development Guidance. 

1) Determine the Pollutants of Concern (POCs): As a first step, the pollutants to be 
evaluated to determine the need for local limits will be identified. The known 
environmental criteria (e.g. NPDES limits, water quality criteria, sludge quality 
criteria, etc.) will be applied to screening pollutants. 

2) Collect and Analyze Data: After identifying the POCs, the data used in MAHL 
calculations will be collected by sampling and analysis of selected wastewater 
streams, sludge, commercial and domestic discharge (Refer to Appendix I). 

3) Calculate MAHLs for each POC: AHLs for each POC will be calculated based on 
WWTP removal efficiency and on environmental criteria for pass through and 
interference. The most stringent AHL will determine the MAHL. 

4) Designate and Implement Local Limits: The MAHLs will be compared with the 
actual and potential loadings for determination of local limits. If needed, appropriate 
local limits will be developed. The process includes determining the amount of each 
pollutant that can be allocated to industrial users (IUs), submitting a development 
package to the Approval Authority for review and approval, incorporating the local 
limits into local law, and applying the local limits to the IUs. 

5)  Address Collection System Concerns: Collection system concerns such as fires 
and explosions, corrosion, flow obstructions, high temperature, and toxic gases, 
vapor or fumes will be addressed, and limits set as necessary. 

  



Brawley Local Limits Study 2013 
 

LEE & RO, INC. Page 10 